
 

i 

 AquaSPICE report 

 

 

Case study at BASF Antwerpen 

 

Exploratory lab-scale research  
 

Adapted from the MSc thesis of Merel Van Ginderachter 

 

 

 

 

 

 

 

  



 

ii 

Main contributors 

Merel Van Ginderachter, MSc, UGent – Lab work, preparation of the report and data analysis 

Ivaylo Hitsov, PhD, UGent – Tutoring, corrections and adaptations 

Prof. Arne Verliefde, UGent – Supervision 

Kristof De Neve, PhD, BASF – Guidance and corrections 

Pieter Plehiers, PhD, BASF – Guidance and corrections 

 

 

  



 

iii 

 

Contents 
SUMMARY .................................................................................................................................................................. v 
[...]
SEPARATION TECHNIQUES ..................................................................................................................................... 8 

3.1 Membrane technology ................................................................................................................................. 8 

3.2 Adsorption .................................................................................................................................................. 19 

THE USE OF BOILER FEED WATER......................................................................................................................... 23 

4.1 Water-steam cycle ...................................................................................................................................... 23 

4.2 Problematic components ........................................................................................................................... 24 

4.3 Conditioning of the water .......................................................................................................................... 24 

Materials and methods ............................................................................................................................................ 25 

ANALYSIS TECHNIQUES ........................................................................................................................................ 26 

5.1 Conductivity and pH ................................................................................................................................... 26 

5.2 Turbidity ..................................................................................................................................................... 26 

5.3 Ion chromatography ................................................................................................................................... 26 

5.4 ICP-OES ....................................................................................................................................................... 26 

5.5 TOC analysis ................................................................................................................................................ 27 



 

iv 

5.6 LC-OCD ........................................................................................................................................................ 28 

5.7 Particle Size Distribution ............................................................................................................................ 28 

5.8 UV absorbance ........................................................................................................................................... 28 

LAB TESTS ............................................................................................................................................................. 29 

6.1 Characterisation of the samples ................................................................................................................. 29 

6.2 Filtration setups .......................................................................................................................................... 29 

6.3 Adsorption experiments ............................................................................................................................. 32 

Results and Discussion ............................................................................................................................................. 36 

DEMINERALISATION PLANT .................................................................................................................................. 37 

7.1 Characterisation ......................................................................................................................................... 37 

7.2 Simulation of new demineralisation plant ................................................................................................. 38 

7.3 Reverse osmosis on RO concentrate .......................................................................................................... 41 

7.4 Regeneration of softener column .............................................................................................................. 42 

CRACKER SITE ....................................................................................................................................................... 46 

8.1 NTBA (Q8870) ............................................................................................................................................. 46 

8.2 NTBA if high NPOC (Q8860) ........................................................................................................................ 49 

8.3 TBA (Q8835) ............................................................................................................................................... 51 

8.4 Process steam blowdown (Q1811) ............................................................................................................. 53 

8.5 Steam blowdown (Q7503) and furnace blowdown (Q0106) ..................................................................... 60 

Conclusion and further research .............................................................................................................................. 63 

CONCLUSION ........................................................................................................................................................ 64 

Demineralisation plant ..................................................................................................................................... 64 

Cracker site ....................................................................................................................................................... 64 

FURTHER RESEARCH ................................................................................................................................................. 66 

ACKNOWLEDGMENT ................................................................................................................................................ 67 

REFERENCES ............................................................................................................................................................. 68 

APPENDIX A .............................................................................................................................................................. 75 

LC-OCD ANALYSIS ................................................................................................................................................. 75 

APPENDIX B .............................................................................................................................................................. 77 

COMPLETE CHARACTERISATION OF THE SAMPLES .............................................................................................. 77 

 

  



 

v 

SUMMARY 
The emerging scarcity of freshwater sources and the salination of groundwater endangers the freshwater intake 

of industrial companies. The reuse of industrial wastewater streams could provide an answer to these emerging 

problems. The AquaSPICE project aims to tackle these water quality problems and digitalize the water use in 

industrial settings. BASF Antwerp is the industrial partner in Case Study 3 of this project. In subcase 2 of Case 

Study 3, pilot-scale water treatment technologies will be deployed on site to investigate the reuse of wastewater 

streams. In this master’s dissertation, industrial wastewater streams of the cracker site and the demineralisation 

plant at BASF Antwerp were investigated to determine their reuse potential on site. Different treatment 

technologies were tested on lab-scale in preparation for the operation of pilot-scale experiments on site in 2023. 

BASF Antwerp is currently commissioning a new demineralisation plant, existing of a softener resin stage, reverse 

osmosis and mixed bed resins for polishing. The focus of the project is the reuse of the RO concentrate (185 m3/h, 

85% recovery). Since the demineralisation plant is not yet in operation, the treatment train was simulated on 

lab-scale. This study investigated how to improve the recovery, increase demineralised water production and 

minimise the waste streams for the demineralisation plant. One of the options to increase recovery and produce 

more demineralised water is to apply a second stage reverse osmosis in a configuration that is less prone to 

scaling and fouling, such as PFRO or CCRO. To simulate this step on a lab scale, the RO concentrate was 

concentrated 3 times more. The quality of the permeate was not suitable for direct treatment with MB resins, 

but could be sent back to the main RO step. The other option is to take the RO concentrates and attempt to 

regenerate the softener before the main stage RO in order to reduce the chemical input and to reuse this waste 

stream. On lab-scale, the regeneration with the concentrates did not work. Further investigation is needed to 

investigate if a higher recovery for the second stage RO would result in an efficient regeneration or if NaCl could 

be added, since this would mitigate one waste stream and would decrease the need for chemicals. 

For the cracker site streams, treatment options were also investigated. The TBA-tank (with spent caustic) was 

treated with nanofiltration, resulting in a good removal of organic acids. However, the stream from the TBA-tank 

is interesting for BASF to use in their WWTP (given the high pH) and will thus not be investigated with the pilot-

scale technologies. 

The NBTA-tank can be split up in two different streams. This tank is emptied periodically and before every 

discharge, the NPOC is measured. If the NPOC is higher than 30 mg/L, the NTBA-tank will be fed to the WWTP 

(Q8860), which does not happen frequently. Q8860 was concluded not to be of interest in these first lab-trials. 

If the NPOC of the NTBA-tank is lower than 30 mg/L, the water will be discharged into the Scheldt-Rhine Canal 

(Q8870). This stream has a high potential for reuse as boiler feed water or water for the air-sprayed condensers. 

Q8870 was prefiltered and then subsequently treated with RO. The RO permeate obtained a conductivity of 43.1 

μS/cm and a TOC concentration below 1 mg/L, which is still higher than the required quality for boiler feed water. 

To obtain more information on achievable recoveries on full-scale, simulations of RO perfomance were 

performed using the Membrane Master 5 software from Genesys. With the addition of antiscalant and/or acid a 

recovery up to 90% could be reached. The quality of the permeate stream will be investigated on site during the 

pilot tests. 

The process steam blowdown (Q1811) is interesting for reuse as boiler feed water. First of all, a prefiltration was 

performed with an 8 μm filter, which removed some of the turbidity, but was not removing the color. A 

nanofiltration was performed at 5 bar, which was effective in removing the organic acids and most part of the 

conductivity. Secondly, different treatment trains were performed, combining ion exchange (SAC-SBA), reverse 

osmosis and granular activated carbon. The best results were achieved with IEX-RO and IEX-GAC-RO 

configuration. However, since the conductivity of the stream is 1.153 mS/cm, this conductivity exceeds the 

feasibility limit of 1 mS/cm for ion exchange (SAC-SBA), which means that the ion exchange resins will require a 

significant chemical input. Thirdly, different adsorbents were investigated during jar tests. From these tests, it 

seemed that the scavenger resin and MPPE1 resin performed the best for TOC removal. The suggestion for testing 



 

vi 

in the containers would be a treatment train of scavenger resins, followed by RO and GAC. The scavenger resins 

will protect the RO from fouling, since it removes TOC. GAC will be polishing the stream after the RO. 

The steam blowdown (Q7503) and furnace blowdown (Q0106) are the cleanest streams on site. These streams 

only need a polishing step to be reused as boiler feed water. The technology of interest is electrodeionization, 

since it does not need any chemicals, is efficient in energy use, does not produce any waste streams and is thus 

easy to decentralize. EDI systems do have feed limitations, to avoid any fouling or scaling in the module. The 

steam and furnace blowdown were analysed for the different inlet parameters and pass the requirements for 

the EDI. Since no EDI could be performed in the lab, the quality of the polished streams was tested using mixed 

bed resins. These tests performed quite well on conductivity but not on TOC, which could be because of TOC 

release of the new resins even though they were rinsed thoroughly. EDI will be tested in the containers on site. 

This thesis provided clear guidelines on technologies of interest for testing in the containers. Testing of 

technologies on lab-scale is always limited to a certain TOC and conductivity level, due to contamination and 

release of pollutants from new resins and membranes. The findings from this thesis need to be confirmed and 

checked on pilot-scale in the containers on site at BASF. 

 

  



 

vii 

LIST OF ABBREVIATIONS 

 

AEM Anion Exchange Membrane 

BTEX Benzene, Toluene, Ethylene and Xylene 

BV Bed Volumes 

CC Closed-Circuit 

CCRO Closed-Circuit Reverse Osmosis 

CEM Cation Exchange Membrane 

DOC Dissolved Organic Carbon 

ED Electrodialysis 

EDI Electrodeionization 

FM Flushing Mode 

GAC Granular Actived Carbon 

IC Inorganic Carbon 

IC 
(analysis) 

Ion Chromatography 

ICP-OES Inductively Coupled Plasma- Optical Emission Spectrometry 

ICR Inorganic Carbon Removal 

IEX Ion Exchange 

IMPROVED 
Integrale Mobiele PROceswatervoorziening Voor een Economische 
Delta 

KPI Key Performance Indicator 

LC-OCD Liquid Chromatography - Organic Carbon Detection 

LMH liter/m2/h 

LOD Limit of Detection 

MB Mixed Bed Resins 

MPPE Macro Porous Polymer Extraction 

MWCO Molecular weight cut-off 

ND Not Detected 

NF Nanofiltration 

NPOC Non-Purgeable Organic Carbon 

NTBA Niet Te Behandelen Afvalwater 

PFRO Pulse-Flow Reverse Osmosis 

RO Reverse Osmosis 

SAC Strong Acid Cation Resins 

SBA Strong Basic Anion Resins 

TBA Te Behandelen Afvalwater 

TC Total Carbon 

TOC Total Organic Carbon 

UF Ultrafiltration 

WAC Weak Acid Cation Resin 

WBA Weak Basic Anion Resin 

WWTP Wastewater Treatment Plant 





 

1 

Introduction 

1.1 Scope 

This thesis is part of the AquaSPICE project, which aims to materialise circular water use in European Process 

Industries. In this way, awareness around resources and resource efficiency is created and compact solutions for 

industrial applications are being developed. The project started the first of December in 2020 and will be running 

until May 31 in 2024 (3.5 years). In 12 different countries, 29 partners are involved in the project, such as 

industrial partners, universities and research institutions etc. The project is subdivided in six different industrial 

case studies, each situated in another country (AquaSPICE, n.d.-a): 

• Case Study 1: Technology focus for freshwater intake (DOW Boehlen, Germany and DOW Terneuzen, the 

Netherlands) 

• Case Study 2: Water treatment and re-use within peroxide production units (Rosignano Solvay, Italy) 

• Case Study 3: Sustainable and robust water system for the industrial zone of Antwerp (BASF, Belgium) 

• Case Study 4: Waste to fuel transformation setup (JEMS, Slovenia) 

• Case Study 5: Sustainable water use in meat production in the circular economy (Agricola, Romania) 

• Case Study 6: Water treatment and re-use within refinery (Tüpras¸, Turkey) 

This thesis is situated in Case Study 3, which mostly focusses on the Port of Antwerp. The Port of Antwerp is a 

growing hub for industrial companies in the field of chemicals and oil. The water that these companies use in 

their processes is fresh water and is coming from the Albert Canal (which connects to the river Meuse). A rising 

salinity of the freshwater from the Albert Canal due to climate change, is endangering this freshwater intake. 

Moreover, circular water use is starting to become crucial to minimise the risk of structural water shortages. That 

is why companies in the Port of Antwerp need to investigate the potential to use other water sources or (even 

better) to reuse process water (AquaSPICE, n.d.-b). 

BASF Antwerp is the biggest integrated chemical production centre in Belgium and the second largest production 

centre of BASF worldwide (BASF, n.d.). They are the industrial partner in Case Study 3 since they consume the 

largest amount of water in the Port of Antwerp. BASF Antwerp uses water mainly for cooling purposes and the 

rising salinity will cause a change in the way their cooling system behaves and needs to be managed. They built 

a new demineralisation plant, using softener resins and reverse osmosis, to treat surface water. To improve on 

water circularity on site, other streams that can be potentially reused as boiler feed water, will be investigated 

(AquaSPICE, n.d.-b). 

Case Study 3 is divided in two subcases. The first subcase focuses more on the Albert Canal and the harbour by 

monitoring water quality and operational modelling. The second subcase is investigating the water reuse and 

alternative water sources for cooling. Within the second subcase, this thesis aims to investigate potential reuse 

of streams at two sites of BASF Antwerp (AquaSPICE, n.d.-b). 



 

2 

1.2 Goal 

1.2.1 General 

BASF Antwerp is the industrial partner in Case Study 3 of the AquaSPICE project. The main objective is to 

investigate which (waste)water streams have the potential to be reused on site and how they can minimise 

wastewater streams. Two sites at the BASF Antwerp plant are being investigated. 

1.2.2 Cracker site 

The first site where reuse of water will be investigated, is the steam cracker site. Different wastewater streams 

are being collected in two tanks to be further treated or disposed. A schematic overview is shown in Figure 1. 

The first one is the TBA-tank (’Te Behandelen Afvalwater’) and collects the wastewater that needs treatment 

before it can be discharged. Streams that are collected in this tank are mostly blowdowns: furnace blowdown, 

steam blowdown and process steam blowdown. The wastewater from the TBA-tank will be fed continuously to 

the wastewater treatment plant on site. 

 

Figure 1 Schematic overview of the wastewater streams at the cracker site at BASF Antwerp 



CHAPTER 1. SCOPE OF THE PROJECT 

3 

The second one is the NTBA-tank (’Niet Te Behandelen Afvalwater’) and collects the water that does not require 

treatment and is discharged in the Scheldt-Rhine Canal. It collects the water coming from the air-sprayed 

condensers and the brackish water blowdowns. The air-sprayed condensers are part of the steam system. To 

allow the steam to condense, the steam is brought into small pipes that are in contact with the ambient air. To 

improve the air circulation around the pipes, fans are also part of the installation. In hot periods, extra water is 

sprayed over the condensers using nozzles, to ameliorate the heat exchange. Demineralised water is used for this 

application, but causes damage to the concrete, since it dissolves the cementing agent (Tcherner, 2015). But if 

the water is not demineralised, corrosion of the installation could occur and the nozzles that are used to nebulise 

the water could get clogged due to salt. 

The NTBA-tank is periodically being emptied in either the Scheldt-Rhine Canal or the wastewater treatment plant. 

Before the wastewater is discharged, the non-purgeable organic carbon (NPOC) content is measured and is the 